SPARE PARTS LIST

1/4 20221126



SPARE PARTS LIST

Lower Parts

No Description Drawing No. Qty
Allen Screw M16x45 16160453
Spring Washer M16 12160000
Washer M16 11160000
Bolt M8x20 15080200
Spring Washer M8 12080000
Washer M8 11080000
Braket, Steel Water Pipe 2208-00001-2
Bolt M8x16 15080160

Steel Water Pipe

2208-06000-3

Cap, Steel Water Pipe

2205-02002-4

Viberating Case Assy.

2208-07000-1

Allen Screw M8x35 16082003
Nylon Handle 2208-00014-4
Bolt M10x25 15100250

Spring Washer M10 12100000
Washer M10 11100000

Shock Absorber 2208-00007-4
Plate 2208-00009-1
Bolt M8x20 15080200
Spring Washer M8 12080000
Viberating Plate 2208-00018-1
0O-Ring ®105x3.1 261053.1

Bearing NJ211

21NJ211EMC3 (sd)

Rotator 2208-00010-1
Plug M12x1.25x10 70000019
Sealing M12 14120002
Viberating Case 2208-00011-1
Oil Sealing TC®48xd35x10 2535481002

Cap, Viberating Case Assy.

2208-00015-1

Shock Abosorb Pad

2208-00013-1

Driven Pulley

2208-00004-1

WIWIWIW[IWIWIWINININININININININDIND|=[22 2] —
SO |RIN|=2 O |N|o|a|R[Ld[N|=|S|o|o|N|o|a|B|w|N|=[o|@XR N0 B [W N ¢

Bolt M8x30 15080300
Spring Washer M8 12080000

Washer M8 11080000
Plate, Rubber Mat 2208-00019-2

Rubber Mat 2208-00020-1

SN PN N YN [N [ N DG UG DI PR DY BN O O BN 1 1Y P N N Y NS N Y DN Y N N N PG Y 1S Y TS NS NS NS

2/4

20221126




SPARE PARTS LIST

3/4 20221126



SPARE PARTS LIST

Upper Parts
No. Description Drawing No. Qty
1 Nut M8 13080000 4
2 Spring Washer M8 12080000 9
3 Washer M8 11080000 9
4 Engine Nut 2204-00012-1 2
5 Bolt M8x50 15080500 4
6 Cap, Water Tank 2208-00021-4 1
7 Water Tank 2208-00003-4 1
8 Valve G1/2 1903-00027-4 1
9 Water Pipe 2208-00022-1 1
10 Engine 25160001 1
11 Belt Cover Plate 2208-00005-2 1
12 Hook 2208-00017-2 1
13 Allen Screw M8x25 16082504 4
14 Belt 27AV13X867Li 1
15 Clutch Assy. 2208-02000-1 1
16 Washer M8x30x3 11083003 1
17 Bolt M8x35 15080350 1
18 Handle 2208-03000-3 1
19 Shock Absorber 2208-00006-4 2
20 Washer M12 11120000 4
21 Lock Nut M12 13120001 4
22 Belt Cover 2208-00016-4 1
23 Bolt M8x55 2208-00008-1 1
24 Bolt M8x30 2208-00012-1 2
25 Bolt M6x35 15060350 2
26 Washer M6 11060000 4
27 Clip 2302-23003-4 1
28 Shock Absorber 2202-00004-4 2
29 Bracket, Water Tank 2208-01000-3 1
30 Bolt M8x20 15080200 2
31 Bolt M8x25 15080250 2
32 Lock Nut M8 13080001 1
33 Shock Absorber 2208-00002-4 1
34 Lock Nut M10 13100001 2
35 Washer M10 11100000 2
36 Engine Base 2208-04000-3 1
37 Lock Nut M6 13060001 2
38 Wheel Kit 2208-08000-3 1
39 Shaft 2202-04001-1 1
40 Spacer 2202-04002-4 2
41 Circlip ®15 18150001 2
42 Bearing 61902 2161902-2Z 4
43 Wheel 24125382 2

4/4

20221126






